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150225269012 Gastrodomina 40 mg
Famotidine
Tablets

e oF e MEDICINAL PRODUGT
Gastrodomina 40 m

2 QUALITATIVE AND nuANvmmvE COMPOSITION

Each tablet contains famolicine 40

Exciiontwih known ofoct Each abitcontains 0.074 g of faciose
For ol of xpers, seo secn .1

3 PHARMACEUTICAL FOR?

Tablet

fat plain from &
4 CLINICAL PARTICULARS
41 Therapeutic indications

Zolinger-Ellson syndrome

000 <1/100),
Not known (cannot be estimated from the availabie data) ]

Very raro: Thrombocytopenia, Leukopenia, Agranulocytosis, Pancytopenia, Neutropenia

y rare: Disorentation, Confi . Agation,
Depression, Reduced ibdo, Insomnia.

Common: Headache, Dizziness
Uncommon; e dsorder

Very rare:

Common: Constipation, Diarhoea
Uncommon: Nausea, Vomiting, Abdominal discomfrt o distension, Flatulence, Dry mouth

Rare: Intrahepalic cholestasis (visble sign: jaundice),

ot birubin)
Metabolism and Nutrition Di

Uncommon: Loss of appatie (anorexia)

kin and

uicer
4.2 Posology and method of administration
Posology

 ulcer.
Iniiation of treaiment; The recommended dose is 40 mg of famaliding per day at bedtime. The treatment should be continua for 4-8

Uncommon: Rash, Prurius, Urtcaria

Immune system disorders

ry rare: hyis

hythmia, palpitation, (prlonged QT interval) " in

‘weeks, bul it may | i itis found that the ulcer has healed. In most cases the Respiratory. thoracie and mediastinal disorders
ki, e continued for anather four oot has Very rare: Inerstial preumonia sometimes fatal
Tt hsladcoplately Wi our week, Muscoskel
P 1y rare: Muscle cramps, Arthraigia, Rnabdomyolysis
i o 30 g o gy ot b
Non-malignant gastric uicer. Very rare: AV block with H, i
per day at bedime for 48 week treatmentis

atlquas lan sndascopc examinalon shows fht he wcer s e
Zollinger-Elison syndrome.

Sarente i mpasod roel onehon b soen eponed vy ey
General disorders and administration site conditions:

Uncommon: fai

ifthe patient e 1 acid, the treatment i introduce by giving 20 mg of Very rare: chesttghiness
hours.  tshoud
phytans. I y are: mpo
ine it ras s F,blocking agent, Adverse Effocts - Causal Relationship Urknown
ot To s o e on the sizo of doses of H, been raported, trils the those seen
Tecened ol . wih placeb.
Relfux oesophagits. Reporting
e ploms of aally of th
foras long 2 indica beneiisk balance of o medicinal product Healthcaro pvoieis\m\a\s aro asked to roport any suspeciod adversa reactions via:
Th ecommended dos for o et aroson twice daly. ~The Egyptian

nded reatment length is 6-

MUP Pharmacovigiance Department at: gu@mupeq.con
rdose

Mainten. 49 Over
it is 20 mg twice daily
Atpresent, thi ded sixmonths. No cases of verdose have boe raported 5o ar.
Renal impairment: of up o 800 mg over a period of one year without
Famoidine is pr Kidneys. For p isloss than oxhiingany sigicantundsrable fcs
“omimin, with renal impairment, e from the
s0%. bould be employed.
ltrsin somo of he actve ingrcint s rmved o s 5 PHARMACOLOGICAL vmvemzs
patic impairment 5.1 Pharmacodynamic proper
the lver, the urine were stamine , reco
y Reducton of patients. ATC code: A02B ADY
Etderly  recptoranagonist, e efec | receptors
o elderly patients i c {of acid and

found o increase nor were they found to be diferont from mass xhbited n younger patents. and
dismentof o b n geiserclors ot eces it ofcive with ltvely low concetatons n he bood T craionof ol g cocaraio e socrebon v e s
Pacdiatric population: Not rocommended. dose dependen
The tablets should be taken with some liquid. but they must ot be crushed or chewed. and tis achieved wilhin 1-3 hors of administation.

‘Contraindications In cinical stuies famoticine was found to relive the pain associated with lceration, usually during the first weet of reatment, and it

to any of th s lsted in section 6.1
vty n this class of Trerefore, Gastrodomina
a istory of hypersensiivty to ofher H, receptor antagoniss. 4%, respecively. ministered in the morning, innibited the
For adminisiralon o breast-feeding women: see section gasiic acd secrelon stimulaled by eatng for 35 hours p.a. by a mean of 76% and 84%, respeciively. 8-10 hours ater adminisiraton,
4.4 Special warnings and precautions for use the levels were at 25% and 30%,respecively, altvoughthe effec of ane 20 mg dose persisted for ony &-8 hours n some of th
H-receplor antagonsis, " volunteers.
Pistory ofhypersensiiviy to other drugs in this class an of 5 and 6. famotiine,
Gastric neopiasm pocivaly.Whe amoline was admisord afer ks th H valv n bt h 28 g and 1 403 100 was cronso
famotidine, thep be excluded. nappmx\ma\e\y5sller35nﬂﬁ
Do minor in d banign getrc Absorption:
ulcersthe H. possible,patients with H o Peak p is achieved withn 13 hours of admiristration.
eliminate the bacteria The kinetis of 2
Renal insuicioncy. Fist tabolism of famofidine is minor. the
Since mainly via the Kidneys, reating drug i the body.
10 Posology and Method Distribution

of acminisraton). Th binding ofamotdineinlasma prloins s vy sl 1520%). Th lasna i about 3 s bohae ol sirgo
m tablt, Patents with o galactose intolerance, and during repeated sdminisiration (5 days).

Pacdiatric population
Inne o oo stabishe sty andofcecy.

When femino was adminiser o olderypatnts ncricl s o ncreaso n e incidence orchange n th type of
Grug-related

incaso of high o i iver
I case oo sandig ier dssse, sbrpt il st symptom e houi b svoded
with other medicinal products and other forms of interaction
No g eracionsof el e haee been ot
the drug s affected by

the
Ketoconazole

*lll

absorplion
should be gi

Promenecs Inhbis fenal tbular sscrton o amotine, and s been shown 0 cuse a 50% ncreass n plasmalevel of famie,
Therefore, concommiant use of probenecid and famotidine should be avoided.

famolidine.

Blotransformation:
Up 10 30-35 % of famotcine is metablized in the liver to an inactve sulfoxide metabolte.
Elminatir

About 25-30% of the total ol
famotdine is 250450 mifmin, 5o consequently, excretion aiso takes
lace Iough ubaar secrelon. A smal roporton may b secteted as sultde.

prolonged o 117 hours

less. 10 mimin b

13 hours. ece pteris v avceet 30 hours. Inpaats wih amre e
30 miimin orless, only 21.2% of the

Intravenous injection was excreted in the urine.
In men wih Iver cirhosis, famotidine in

Disturbance o ver h famolidine.
changes; however, age-related

impairment of renal function should be considered when determining the dose.
RS

6.1 List of excipients

Therre fmtineshoudbe samitrs 2 s oo sriace Tablets con
motine. Terefors, Lactoso
famotcine. Maizestrc
cytochvome P Colloidl sica
been tsted ncophyline,phenytoin,dazepam, popranoll, aminopyrine and Foiminpyoidone K3
an ndex o e fagnesium sioaate
ofects nave ooen found Tale
o 6.2 Incompatibilities
In sddion. Nons know.
i decrease atazanavir 6.3 Shelf life
Risk of ossof 3years
4.6 Fortity, Prognancy and lctation 5.4 Spacial procautions for storage
Stor at atemperature not exceecing 30°C i acry plce.
Gasodomina learly neaded. )
o woigh vom tho Tisks nvolved. 65 Nature and contents of contain

Broast.foeding
Famatidine p using o
possibity of famolidine affecting th infants gastric acid secretion

4.7 Effects on abilty to drive and use machines.

Some

feading, since there is a

vehicles or doing activties which they
‘experience these symploms. (see seclion 4.8).

4.8 Undesirablo effects

Famotidine has been demonstrated to be generally well-toerated.

arton box containing (Altransparent colorless PVC) 1 or 3 stips of 10 tablets + an insert leafiet
66 Special precautions for disposal
No special nstructions
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Medical Union Pharmaceuticals (MUP)

i J

Abu-Sultan - Ismaila - EGYPT
8 DATE OF REVISION OF THE TEXT
141212019

&
\S

L

I

LI

LS A e 5 o255V Al ol kel ali) ¥ g sl Y Cotadl 33 Gl A1 5 e s Y

sl s ¢ ol 30 P23 s

133 38 1 shasiod om0 g S 40 0 i ol LT s o 10 1343 0t g1 e

il L (6 13) il eyl o)

(e s pudsn) 385 gl 4okl 3 A g 1 5 pminll g R S An gl B a5 e gl S iS m
(sl onll ) ol oL pim s pne

(mnd) 5520 Dl — (5 S o 305) Bl eline 1 ol il Sl 5
(\;mw 5 V) T LY i Al RSl il i

e 3 Aubg) il ol 3,50 G el ol 3 Siganll skl i 55

o Ve S0 ) e i ) gl

flhom

e

E

Jelm

oA+ gt S ) gl 2
(s f0) sbe ¥l ot sle¥im
ol ol m

o

FUBYY el

(52) e Sl 095 g
Homdd Ver v ga ) e i ) 5,0

(31 358 5 i 38 L 31 5 e S el 55

H(oasd ) b
_As,\_h),_w.\,\;_u,k,‘.mmuveﬁ.
(Y2l ¢ ) _J_.I&[\ hm; slagdl ol m_\hm.
(Sl 5 35) 5 sl a3 il 5855 Y 5

sty B il a3 5 ,w_L;)wmgx@,gégu,ﬂumf_w i

(s 3 el gl iR ) LSl Jaiy sl A8 A Sl shacal m
skl m

s m

(min ona) eVl 3 IS
(g Al G2l Al ‘u\aj“é4)¢’l
(559) il At S

el gl m

() 8 Fnam

(S 8 S e s ) iyl Ly 550 el il 3 Ly

Sl e (Bhindl ol m
Jclidl i i m
LS il
(SH80) ol s s 2l (sl

& QT Joaldl 8l 5 ik ol 3

A B IS e 05 ) e

1A

(Gon it 5 S5 5 iy ma 52) (52) i 5 1891

dal) B9 ge g1

Lysla 0T gl G5 aly el f sl g A5 f cing 5,0 03 (b S A oy i ) Y1 gl el 1)

ke s el o 350 5 e 2005 0 S Tl Y1 0 AN O e 0 s i gt i

o glall B e ) iy ol 13a

Du.followup@edaeqypt.aov.eq s S ) i e el 435 il S5 e -
DV@MUPOQ.COM s 1) 1ok G S Ll ) 15, i X 35

o pae £+ Lty ik o383 1S -0

QGBI ey By g Vs o (S 3 iy m

s OSe 27T e 0o 35V e da s A kinsm

20 A JA 55 1S 8l y T2 e sy Sl gl 25 5p0m 3ng oyl 134 o855 Y W

e 1 B o 8T )ty sl ol

01 5 (o Gl RAS e el Sy 55l S B i ol sl B RSl il o150 A Y m

ECE Y PR TS I WS IR FORECRERE JUNE I ERCTOR E WES )

el 230 Al

L) el e -1

£ oal A e £ 0 Lsasag ka5 i 1l o

el 31 yal)

5 S

Wl 5 AN s

a5l Sy S i) S T+ 555 i o iy A0 S 30 L 35S
Giagh

2 5050 0 8 bl ) i o a3 (0 e e 5503 o 5

e

252 085 (0l e g B g sl L3 ¥ St e 53 58 e
e e e s

)

A_A,JXI\_._JJ\M\ASJ“

) -l
5l Aaa) e 6
Yorjx e

&=
\5/

Lisa 99 9 sl 150225269012
QA paa £ cpaigald
(Ml puanall A1) 550 - gl kil il gla

A g o 55T Y puanional) 1igh el i ey 3,50 038 B L S 551 s 8
(581 830 gl 5 Y lind Las 5 520 oigs Sl

el ) el ) 1 Gy m) Al il S 1o

A A o il 3 g i el 055 L5 02 3N s L ol i 3 6152 Fine

il el i e Y 50 030 e e il e sl el e
PR

Sl e Ay Gl il pae €0 Liay ik o1 Lt

o e+ sl iy -

A e £ L (3345

i) e -1

Al (153 Alas Al £+ Upagig ks £152 38 L)

11 m eyl (5 ) el Al Sl e 5 iy ol e € Ly ik s )3l 138 o

) 4355 G ka5 35 o 5Tl Sk S

VAl (b Uy il s o

e Hlssad  Sm
(o050 £15) sl ) anal malal o G paldll Ay el

(el 3 Ly 555550 o iy st ) el -y e e m

QA € Uil plaiidy gl

1091 A gy k. o0
[ER PRI OO I PRFCTR MU CRAJCSFINE EISUIP [ JORYJRE N ,\s.,».hu <
el 3,550 ol

mwuu;\‘m\.
LAYl g ) piadl
RN R mv}\,ux.u“,;wu,\hupm»v
sl s ) 2505 Sl
(3and ) ok S n S KidS s5e 252w
S b IS e e 256 m
Al sl Uil (0358 Ry 5 208 13 20 il ol L3S 0 R s s 5 5
AN Al Ja
1580 05 5 8 19 ol f ] ik
Al et
o il 5 5 S 55 Lt S g S 5 5S04 sl el ]l
A8 il om0
Lt ik g Jeli 1
il (s s AaY) 30) s g8 5 ) Jssiss
(G0 b)) s m
La gaall Clikine @
(5081 2 0 gl ) ol 5w
2l il i s iy a) r30) 351 m
Al dela g (Jaadl
[ ERORI ¥ NURSC RN QU IO R RCIY Y UL JER I JUNSER- W
R
Jaall
Syny VL] 255 5f Slla € 13 Uga g2, ik J5L5 poe iny
Agaglall dlia I
NERIRE [
100 s
Y S 5
Ny oY Sl s 13 Vo2 ik oS5l o8] rlacally a1yl s 5
a3 ey A ol
S5 e ol g €1 Uagag s sl
1 13850 8 e e 33 Sl S 1 et ] K (gt S 13
ol paa £+ Usasay il pladiad Ay (Al -
il i) 5} sl i LS a1 5l 138 1515 e Ll a0
Sl o5 ks
oL ey xS el m
el A e Y
sl de ol
R
PREN
s ol E5ial 5550 0m A ot rasell B2 ol m
) el g gl A= o 3l Qi A 330 50l m
ALIS S g Al o el o 13 a1 g
il i p ol 80Ty 8 e (5l e ¥ A ) s S5, S5 £ 23
g 205 R
ol e e 1 e sl 85 Sl T S Gl e Yo sl 100 e M s sl Bl
TN
bg ol gl
3.l Bl L S i o e ] B 0o 5l o Vo b 5l ) e 30l g gam o)
ol AT 520l 2l (3 0I5 0 S b Lt o sl Bl 5 e Y o) dmlean da i el
N S 85 o e Y o) B 5 e Yo (b et gl a5 B3 2l
5 1S Gl 1 S (0l o sty () () g N
e el iy it g g IS IS (0 el S 13
(5 IS Bl oL il 3y 13 5 5 SN ) e S U i ol om0
JUE) i a1yl
Il ea Y
330 de sl s b
S o a4 550 ol il e (5 s pnd ) and 4l ) ikl 3203 ey 5
gty ik B o] 1)
gl e yall g el e ey S35 Y A el 5 0 55 LS i a3 e 350 i )

(st foda 88 06 g 1Y

3 52 e g1 B 3 Ly 5 51

ol Ll e

5 i e el 5] 1 a5 il L e g

EFIR e RNEN)

Sl 1Y el g s

£ 80 Ml i 5 gl £ IS B A ) e ol 5

IIl[[lI]JII




Iﬂﬂlﬂlll

150225268013

GASTRODOMINA 20 mg
Famotidine
TABLETS

1, NAME OF THE MEDICINAL PRODUCT
Gastrodomina 20 mg Te
2. QUALITATIVE AND QUANTITAIIVE COMPOSITION
Each tablet contains famotidine 20 m
Excipient with known effect: Each Iab\e‘ contalns 0.004 g ofactose
o the fulllst of excipients, se
3. PHARMACEUTICAL FORM
ablet
Wil to ottt round flat bisected from ane sidetabstsfre from foreign matier
4. CLINICAL PARTICULAI
44 Therapeutic ndcations.
Gastrodomina Tablets are indicated for the following conditions;
Duodenal uicers
Prevention of relapses of duodenal ulceration
Benign gastric ulcers
Zolinger-Ellison syndrome
‘Symptomatic treatment of mild to moderate reflux oesophagitis
4.2 Posology and method of administration
Pasology

Adul

Diadena ulcer

The nfial recommended dose is 40 mg of famoticine o b taken at ight. Healing genarally occurs in most

patients within 4-weeks. This period, however, may be shortened if an endoscopic examination reveals that the
e has hoed. Honever i iose patlenls Whose dicars hve NOLhead witih e 4-weEk period

treatment should continue for a further 4-weeks.

Prevantion ofrelapses of duodena ulcsration

The recommended dose of 40 mg of famotidine to be taken at night. Treatment should continue for between

4-8 weeks unless earlier healing Is revealed by endoscopy.

Benign gastric ulcer.

The recommended dose of 40 mg of famotidine to be \aken at night. Treatment should continue for between

4-8 weeks unless earlier healing is revealed by endos

Zollinger Elison syndrome.

Patients who are not receiving any antisecretory therapy should be started on a dose of 20 mg of famotidine

every 6 hours. The dosage should then be adjusted to individual response. Doses up to 800 mg daily have

been used up to one year without the of significant

Ifthe desired inhibition of acid secretion cannot be attained with a daily dosage of 800 mg, alterative treatment should

idered to regulate acid secretion, since no long-term experience with dosages of more than 800 mg of

famotidine/day have been recorded.

Treatment should be continued for as long as necessary. Patients who have been receiving other H2-receptor

antagonst eatmant may be swiched drscl o famoliine treatmant at 3 highar dosage than the niial

dosage thatis usually recommended. The starting dosage will depend on the severity of the disease and the

dosage of the last dose of H,-antagonist previously used.

Symptomatic treatment of mild to moderate oesophagitis

The tocommentied dose in case of mid acsophagiia s 35 me of famotidine twice daly, in case of mid fo

moderate oesophagts the recommended dose is 40 mg twice daily. Generally, reatment should be conducted

for 6 weeks. If the condition has not improved, treatment should be continued for a further 6 weeks.

The dosage regimen recommended for elderly patients is the same as for adults.
Use in impaired renal function.

Famotidine is primarily eliminated via the kidneys. For patients with impaired renal function in whom creatinine
learance i iess than S0miimin. the dalycosage of famotidine should be educed by 50%. Cauton i advised in
patients with renal impairment.

Dialysis patients should also take dosages that are reduced by 50%. Gastrodomina 20 mg Tablets should be
administered at the end o iaysis or thereafer since some of the active ingredient s removed via dialyss
Paediatric poj

The efficacy and sale«y offamotidine inchidren have not been estabihed

For oral
Gosratomsna tablts can be aken with o without f00d (see section 5.2), The tablet is taken a whole without
division

4.3 Contraindications

Hypersensitivity to the active substance, to any of the excipients listed in section 6.1 or to other H,receptor
antagonists.

Cross sensiivity in this class of compounds has been observed. Therefore, famotidine should not be
administered to patients with a history of hypersensitivity to other H,- receptor antagonists.

Special warnings and precautions for use

Gastric neoplasm

The presence of gastric malignancy should be excluded prior to the use of famotidine for the treatment of gastric
ulcers. Symptomatic responses of gastric ulcers following treatment with famotidine do not preclude the presence
o gasric malgnarcy.

Renal dysfu

e Tamataine s excreted primarly ia the Kcneys,cautlon should be exercised when treating patients who are
suffering from impaired renal function. A reduction in daily dosage to 20 mg at night should be considered if
ealinine clarancs falls below 10 milmin (see section

Pa
The sa!e(y and e«cacy of famotidine in children have not been established.

When famotidine was administered to elderly patients in clnical trials, no increase i the incidence or change
in the type of drug-related side effects was observed. No dosage adjustment is required based on age alone.

Gastrodomina is not recommended for use in pregnancy, and should be prescribed only if clearly needed
Before a decision is made to use famotidine during pregnancy, the physician should weigh the potential
benefits from the drug against the possible risks involved
st-feeding
Famotidine is excreted in breast milk. Breast-feeding mothers should either stop using this drug or stop
breast-feeding, since there is a possibility of famotidine affecting the infant’s gastric acid secretion.
0 db i

Some patients have experienced adverse reactions such as dizziness and headache while taking famotidine.

Patients should be informed that they should avoid driving vehicles or operating machinery or doing activities
which requirs prompt vglance f hey experienc these symploms. (sse secton 4.8)

4.8 Undesirable effect

Famondine s bean demonsirated o be generaly welkderated

[Common (>1/100), uncommon (>1/1000 <1/100), rare (>1/10000 <1/1000) very rare (<1/10000), including

isolated reports. Not known (cannot be estimated from the available data).]

Blood and Lymph: m Dit

Very rare: Leukopenia, P

Immune system disorders

Very rare: Hypersensitivity reactions (anaphylaxis, angioneurotic oedema, bronchospasm)

Neutropenia

Confusion, Anxiety

mmol
Very rare: Paracsihesia, Somrclence, Gonvulsions, Grand mal seizure (partouarty in patients with impaired
renal function):

Vory rar: ttytimias, AV ock, palpaton, Prokonged QT intrva i patents with mpaird el fncto as besn
reported very rare
Aiioventrcular t mock with H2 receptor antagonists administered intravenously

ery are: Infrstial prauronia, sometimes fatal

astrointestinal

ommon. consupanom Diartosa

mouth, Naussa andlor Vomiting, Fatulence, Abdomina cscomfrtor distension.

rare: Ler enayme abnommalies, Hepatis, Cholesttic jaundice, Islated cases of worsening of existing
hevauc disease.
e Disorders

Vory raro Alopema ,Stevons Johnson syndrometoxi pidermal nacrlysis someimes ftal
Musculoskeletal
Very rare: Rhabdomyolysis, musculoskeletar pain inclding muscle cramps, arthalgia
Reproductive m and breast disorders:

ration site con

Uncommon: Falig
Very rars: Geat tghinsss
Inyestigation
re: Increase in laboratory values (transaminases, gamma GT, alkaline phosphatase, blirubin)
Adverse Effocts - Catisal Relationship Unknown
Rare cases of gynecomastia, have been reported, however, in controlled clinical trials the incidences were not
greater than those seen with placebo.
Reporting of d

ion:
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
ontinued monioring of the benefiik balance of the medicial product. Healthcare professionals ar asked
toreport any suspected adverse reactior
- The Egyplian Pharmaceutical Viglance Genter (EPVC) at:

v.followup@edaeqypl.gov.es
-mup Pharmzcovlgllance Department at:

29Gverdos
The adverse reactions in overdose cases are similar to the adverse reactions encountered in normal clinical
experience (see section 4.8
In the event of overdose the aim should be to remove any unabsorbed drug from the afimentary tract with the
usual measures from the gastrointestinal tract, cinical monitoring, and supporiive therapy should be employed.
Patients suffering from Zolinger-Elison syndrom ived daiy doses of up to 800 mg over a period o
one year without exhibiling any significant undesirable effects.
& PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properti
Pharmacotherapeutc grou Brugs for peptic ulcer and gastr-0ssophageal rflux dissaso (GORD),

-receptor antagonists, ATC code: AOZBAO3
522 Fham\zcuklneilc properties

Abs:
The arug % rapiy absorbed and {akes offectwittn on hour of oral admiisration reaching dose-rolated peak

plasma concentrations within 1-3 hours. Oral bioavailability is not affected by the presence of food in
Ciomach. Repeated dos6s do not l6ad to accumulation of he drug
Distribution:

There i reltivly low (15-20%) proteinbining offamotidine n the plasma. The pasma halffe aflr  single
mulipl repealed dosss (for  cays) was approximalaly 3 hou
Blotransformatio

The crug fs metabolzed i thevr, withformaton of the naciive sulfoxids metaboite.

Elimination:

Famotidine is excreted mainly unchanged in the urine (25-60%); a small amount of the drug may be excreted as
the sulfoide

in case of long-term treatment with high dosage, monitoring of blood count and liver function is
In case of long-standing ulcer disease, abrupt withdrawal after symptom relief should be avoided.
This medicine contains lactose. Patients with rare hereditary problems of galactose intolerance, the Lapp
Isctase deficency o glucose-galactose malabsorption should o tke trs medicie.

Interaction with ot! ucts and other forms of intera
No clincally important dru o have been identited,
Farmotme doss et Inarec wih the cytochrome P450 drug metabolizing enzyme system. Compounds
metabolized by this system, which have been tested in man have included warfarin, theophylline, phenytoin,
diazepam, propranolol, aminopyrine and antipy
Indocyarids groen o5 an index of hepati Hlood flow andior hepaticcrug extracton has been tested and no

significant effect
Sihice m patiens stab\hzed on phenprocoumon therapy have shown no phamecokinat erscton wih
famotidine and no effec or activi

in addiion, studes i famoline v Shown s Sugmsniation o expeciod bood aicondl eves resuling rom
lcohol ingesti

‘Altrations of gastric pH may affec the boavallabilty of cerain drugs, resuling n a decrease inthe absorption

of atazanavir. The absorption of ketoconazole and itraconazole could be reduced; ketoconazole should be

administered two hours before administering famotidine.

Probenecid inhibits the renal tubular secretion of famotidine and has been shown to cause a 50% increase in

famoltidine plasma concentrations. Therefore, concomitant use of probenecid and famotidine should be

avoided.

Concomiant use oftamolidine and antacids may reducs the famatidine absorption and ead tolower plasma

levels of famotidine. Therefore, famotidine should be administered 1-2 hours before taking

Concomiant use of sucraiate IS the absorption of famotiin. Therefore, sucralats Shoud as Shle ot

be administered within two hours of the famotidine dose.

Risk of loss of efficacy of when d as phospt with famotidine in

haemodialysis patients.

4.6 Fertility, Pregnancy and lactation

Pregnancy’

Firootite d\sp\ays linear kinetics.
6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Tablets contain:

Maize starch
Colloidal siica
Polyvinylpyrrolidone K30

lagnesium stearate
Talc

Sodum croscamaliose
62 incompat

63 Snlriie

6.4 Special precautions for storage
Store at a temperature not exceeding 30° C in a dry place.
Store in the original packagin

.5 Nature and contents of container
Carton box containing 2 Alransparent colriess PVC) stips sach of 10 tablets + an insert leaflet
&5 Special precautions for dispossl

o specla\ instructio
7 MARKETING AUTHORISATION HOLDER
Tedica tnjon Phamacoulcels (MUP)
Abu-Sultan - lsmailia -
& DATE OF REVISION OF THE TEXT

20/5/2019

(&)
\S

[AREELE

I

LI

heall e Ot 1l 5 13350 5 AT ]t S 1y
ALaa el
#1330 13 i) 0 S g S o 0y B
ol 5 63 38 o 5k A A2 o St ity iy S 9 G i
(oA Ve a ) o iy ) S0
S st e e i e o o el g 5 S gl e (i 33 T Olelis
Gl il i gl i il
05 S Sl 555 5 il e o) ) gl e S8l 51 oG55 sl i S il
e sl 135 0 5yl 1ol 35 5 Sl el 1 Sy il ol olh 5 5 e ol 308 58 e
s iy Ak g1 ¢ g i B 3N Ulomn (5555 35 a0 Tyl el iy iy 5 108 a5 5 il
il 220 01565 3 Ay D 5,20
0555 (5 ) L) B 50 m 5 e CLle 038 (55 5) e Bl AT B acns il 3 88 al
Y 33 esml B 1 il L i 545 5 (5305
s 85 o 55y I8 g () g Ar i e o iy 0 AaL5 5 g
S S G a5 1Y S stk Sy 3l g lhem
O aginl Sl 0o e g 50 V5 ol e ) e s el 30l el LU 5w
Ry U e g il

b L e 58 13 O Sy B B ey Sl Ui ks 45 08 B
[ R T N
SY PSR PP IEFIRNE S e
(sl 5 el 01 348 330 o 35
523 il iy ol o e o5 A1 ol LA 330 il m
e 1 S ¢ (ol
JRUREESN N
1 AV dusal)
oaddl Ve JS ) e iy ) i

e e o3 (S8 8) ll il Blaly el i 32 2

S s ) 5 oy el 5 B
(ol il e LE00) 32 () oy 5 g 51 et 5 o
S G e

(Rasla) Bsin 2 eladly 5 gn gl law 51433

:(uas-z\u&:wdﬁsxiw').s

e

Gal ) gt et jim

(b fch) ebe Yl s cle¥im

i w

el

G S

sl st

il s

R P

Homhd Ve pa ) o ) 50

] gl ol el o) b 2 a3 505 m

(0o Bk s 5 530 e ) (350) da ¥ s 1891 g
HORRE N vt Ga ) e b ) a5

(il A ) i) Al AL ) g g (i nm) oosSY 1 3 20 m
O el B QT ool 35 (il Y1 ma Y1) i Ay il o e

e
sy A i e sl
(033) pst J\J\HM‘JJ»? FEST )
(G ol Fpom
i
el Gram
Il i s eyl B 3 S i
i im
s S el m
CiSlimall b s il i oY
Tadlal) 8Y1 o g1
s Gl 00 1 B Sy el ) L 038 0 im0 a3 A Sy Al ) e 5] )
150 e 50 e 10 Gyt o 1 DI o 20 e
3 Sstal O e Y1 Sy
1A 3l (Bl 0 (g el Al 32 AR S5 -
v.followup@edaegypt.gov.e
LA 3 s (330 Tl o) 4S5 501 AR 551 -
pv@mupeg.com
o ¥ g ks
DR iy Ay o Lyt 0 Gl o3 s
e S 7T e 35V B s i iy
el 5 b S0 el A AN 5 S0 5 el a2 o el RsmSheall el 5 50 3 ol 5
58 s 21 ) e
1 5 (i S o sl g il A 3 1 el e RSl il ol Y w1
Al e 3215 e a1 aigh Lt a3 o Sl
Jel L
L) gt
£ oal A paa ¥ Lagay s g sy il e
adt 35
e S s
T splh
Uadll 2 A 90
il e 0o 015y i Lo gy Al Sl 630 L Y
Gagl

EENEY

e

ol Sy S

a0 5 G 5 el 3 i o il i o e i e 5 5 o B
Syl

(O pie a2 e 3 ] il 52 o 553 155 e
)

fmup A
\J

[RLVN

ERRE PR T RO

Liia 9a 9 besla 150225268013
ol e Yo (pfisald
all jantoall LRI 5 A0 - p) gall padiaal Cila glaa

U i) 5 85 550 0 S 1
50550 Wil gl L3 80 a3 il o

el Al Gl Bl el S 1

A Ao 2 5m o (550 L A 4 38 e ol s g5 153 13 o
il i e il Gl ¥ 520 030 B 5 g i 5 e 1
[N

i) 15 oS T gl )

Loy ik i35l ol 3 -

s e gina e g

3] Yo

S ml A g T+ Ly il 1552 B gale Y
Aldad) Aglall BY1 ¢

e T Ll s 2

ol Sasias 1
ki ol gl o T+ Uik S o o)

M a1 e ) 8 e Al o) e g o pn Y gy ik 38 o1 i
ot sy 3 sl o e 0 gl e A 5 e s e

o 455 ) B e
3 el 3o b 33l G il imy £
(sl _,‘u,\\e)»\) e G il 2 iz S

e GBI i AV S e

i 188 sy i sl il -l 23

e el e (gl I gindl el i i (5m) el ol m
A T gty ik ity ¢4 0 -1

15 Usag sk
1 0 o sty Ll S 1 m

(slaadly Samall 3 50

o0 55 A1 S 5 AT Y-l e e 0

PURT PR
liay)y @l yiadl)

e T Uik il U8 s i1

IS 8 S e s S 1

8 5 51 1 S i pmsi il a3 1 e el iy ik i 38
gk lasiad

g i

LS il ) LA 3 Ay sl s 8 iy R 35 5 1 Ry pkd i 1)

A1l JUI (B plssiy)
R QA Uyl sl ¥

A g g

0 25591 g Rl e 080 Al g1 3 LIS ) 50 a8 1) sl Jf ol s
5l 15851 o ol 8 330558 35 (il 5 pim Rea) 3l i ) iS55 o s s  m

(> Aol s g sl ) 5

5 Bkl o )5 Y 5 S i S

o iy g
dasd

Saka il 13,1530 130 350 08 sl e ) s cdem ptnd (s f on 305 Sl a8 1
o e 2ol 30 1 s e 45 51

FPREE AR

e‘-‘\.w‘.,iu—aw JA,)

5550 08 il ]l on el e g gl i (s f yna 5 S
) iy s
T 5l ol VYN S5 LA, 5 Y s ot 3y et il 135 o8 ol a5 1 st 6

S8 e o paa ¥+ Usngig ks s siny

o0 1) 8 i S ) e ol R (0 s S 1

S0 T+ Usagiy ks plaSi s o (aLe =¥

LSl g S 1) (sl i s il Ml 5] Capl) & A LaS Ll 51920 138 5L e il ga )
s 5 S ) 383 el 20 38 et ik ol A U5 G

aall de o)

Sl 5 Gl

laad) da i g Al pudl i Small da B

erld A 50 A iy 5 YD g sl i gy 83210 g £+ 8 L om sl
Sl £ A 18

e ) 530 sl e Y+ m el

s -2l A 3ia

1 s 5 el S (3558 pn Vo (b 05l £l el 30 L o) Bl
o5 1 IS e o135 il i S 130l ) i) A
Oy
gl Galal 1350 (8 palll ¢ g sl iy A4ESN 231
5 g e G e il e Y+ ) 1) 2] M e ol

ol s g el
e e yay ol clea

s 09y g

sl Gl E1a5) G a2l ) MY 5aa Gl Y

e 080y gl 50 A e sale e e el pe £ 8 el gl ) al el 23lal Lis (g sl e sl
gl )Y iy 555l

5555 Gl IS sl 30 13t ol sl g SREN)
mﬂ\g«mmewuyﬂk:ﬁJ&umj .

0 Joll e 305 e T+ Uy ik sl

il il @eu....yb

a1l JAl ey ik ke cing¥

1539030 el Al

2 e (5 sk ol ) Sl 1§ 2000 4 55830 R 5 1

' 8
el gl 580 05 o L ¢S Lasie W e 3865 e 3

Upagagsudn 1 oo S5 1)
o L A e 55 ) A 3 Sl plid bl ol ) Eaaa 58 oml 81 5 e i Y

TTITTTT

gl el g gl B B 3305

IIlHlI]JII




	150225269012_print.pdf (p.1)
	150225268013_print.pdf (p.2)

